

**22.LPE.C30.090.35****GANT LDPE****L: 90 CM****DECLARATION DE CONFORMITE**

FPS-MULTIPRODUCTS N.V.

Barrage 107

B-8793 Sint-Eloois-Vijve



déclare que le produit suivant:

- n° d'article : 22.LPE.C30.090.35
- description : **GANT LDPE**
- dimensions : **90 cm**
- épaisseur : **35 mu**
- couleur : **bleu**

est conforme aux exigences du règlement (CE) n° 1935/2004 du Parlement européen et du Conseil du 27 octobre 2004 concernant les matériaux et objets destinés à entrer en contact avec des denrées alimentaires et abrogeant les directives 80/590/CEE et 89/109/CEE, et si d'application, à celles de la législation nationale dans les conditions d'utilisation.

Cet article est également conforme au règlement (EC) 10/2011 et (EC) 2023/2006.

*Conditions d'utilisation*

- temps de conservation : 5 ans
- stockage : à stocker à l'abri de la lumière, dans un endroit frais et bien ventilé

Waregem,

27.02.24

Stefaan Vanassche

directeur délégué

A handwritten signature in blue ink, appearing to be 'Stefaan Vanassche', written over a horizontal line.

**22.LPE.C30.090.35****GANT LDPE****L: 90 CM****FICHE TECHNIQUE**

<b>Matière de base</b>	<b>LDPE</b>	<b>Low Density Polyéthylène</b>	
		conforme pour usage alimentaire	
<b>Couleur</b>	<b>bleu</b>		
<b>Description</b>	<b>gant / longueur: 90 cm / LDPE / 35 µm / bleu</b>		
		longueur	90 cm
		épaisseur	35 µm
		main gauche ou main droite	
<b>Application</b>		industrie alimentaire	
		vétérinaires	
		laboratoires	
		...	
<b>Emballage</b>	<b>1 sac</b>		
	<b>1 carton</b>	1.000 pc	

**22.LPE.C30.090.35**

**GANT LDPE**

**L: 90 CM**

**CERTIFICAT**



**Test Report**

No. SHAHG2111947801

Date: 18 Jun 2021

Page 1 of 5

HEFEI RUNKUN FOOD PACKAGING TECHNOLOGY CO., LTD  
ROOM 2106, BLUE WHALE INTERNATIONAL MANSION, SHENGLI ROAD, HEFEI, ANHUI, CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as : PE LONG SLEEVE GLOVES AND PE COVER

SGS Job No. : SHHL2106028392CW - SH  
Date of Sample Received : 11 Jun 2021  
Testing Period : 11 Jun 2021 - 18 Jun 2021  
Test Requested : Selected test(s) as requested by client.  
Test Method : Please refer to next page(s).  
Test Results : Please refer to next page(s).

Result Summary :

Test Requested	Conclusion
(EU) No 10/2011 and its amendment (EU) 2020/1245 Regulation-Overall migration	PASS
Regulation (EC) No 1935/2004 of the European Parliament and of the Council of 27 October 2004-Sensorial examination odour and taste test	PASS
(EU) No 10/2011 and its amendment (EU) 2020/1245 Regulation -Specific migration of heavy metal	PASS
(EU) No 10/2011 and its amendment (EU) 2020/1245 Regulation -Specific migration of primary aromatic amine (total)	PASS

Signed for and on behalf of  
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

*Lezlie Chen*

Lezlie Chen  
Approved Signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction clauses defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.  
Attention: To check the authenticity of testing inspection report & certificate, please contact us at telephone: (86-755) 8367 9443, or email: CN.Doccheck@sgs.com  
3<sup>rd</sup> Building, No.889 Yishan Road Kuhu District, Shanghai China 200233 TEL (86-21) 61402553 FAX (86-21) 64853679 www.sgs.com  
中国 - 上海 - 徐汇区宜山路889号3号楼 邮编: 200233 TEL (86-21) 61402594 FAX (86-21) 61150899 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)



Barrage 107 • B-8793 Sint-Eloois-Vijve (Waregem)  
+32 (0)9 210 50 50 • +32 (0)3 666 27 98  
info@fps.be • info@multiproducts.be • www.fps-multiproducts.be



Registratie F.A.V.V. : VE-nr 2.239.072.180

**22.LPE.C30.090.35**

**GANT LDPE**

**L: 90 CM**

**CERTIFICAT**



**Test Report**

No. SHAHG2111947801

Date: 18 Jun 2021

Page 2 of 5

Test Results :

Test Part Description :

Specimen No.	SGS Sample ID	Description	Material (claimed by the client)
SN1	SHA21-119478.001	Blue plastic film	PE

Remarks :

- (1) mg/dm<sup>2</sup> = milligram per square decimeter
- (2) mg/kg = milligram per kilogram
- (3) °C= degree Celsius
- (4) < = less than
- (5) MDL = Method Detection Limit
- (6) ND = Not Detected ( < MDL)

**(EU) No 10/2011 and its amendment (EU) 2020/1245 Regulation-Overall migration**

Test Method : With reference to Commission Regulation (EU) No 10/2011 of 14 January 2011 Annex III and Annex V for selection of condition and EN 1186-1:2002 for selection of test methods;  
EN 1186-3: 2002 aqueous food simulants by total immersion method;  
EN 1186-2: 2002 olive oil by total immersion method;

Simulant Used	Time	Temperature	Max. Permissible Limit	Result of 001 Overall migration	Conclusion
3% Acetic acid (W/V) aqueous solution (First migration)	2.0hr(s)	70°C	10mg/dm <sup>2</sup>	<3.0mg/dm <sup>2</sup>	PASS
20% Ethanol (V/V) Aqueous Solution (First migration)	2.0hr(s)	70°C	10mg/dm <sup>2</sup>	<3.0mg/dm <sup>2</sup>	PASS
Rectified olive oil (First migration)	2.0hr(s)	70°C	10mg/dm <sup>2</sup>	4.9mg/dm <sup>2</sup>	PASS

Notes :

- (1) Analytical tolerance of aqueous simulants is 2 mg/dm<sup>2</sup> or 12 mg/kg.
- (2) Analytical tolerance of fatty food simulants is 3 mg/dm<sup>2</sup> or 20mg/kg.
- (3) Test condition & simulant were specified by client,

**Regulation (EC) No 1935/2004 of the European Parliament and of the Council of 27 October 2004-Sensorial examination odour and taste test**

Test Method : With reference to DIN 10955: 2004  
No. of panelist: 6



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/sgs/terms-and-conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/terms-and-conditions/terms-e-document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction clauses set forth therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.  
Attention: To check the authenticity of testing/inspection report & certificate, please contact us at telephone: (86-755) 8397 1443, or email: [CN\\_Doccheck@sgs.com](mailto:CN_Doccheck@sgs.com)  
3<sup>rd</sup> Building, No. 688 Yishan Road, Xuhui District, Shanghai, China 200233 TEL (86-21) 61402553 FAX (86-21) 64053679 [www.sgs.com](http://www.sgs.com)  
中国·上海·徐汇区宜山路688号3号楼 邮编: 200233 TEL (86-21) 61402594 FAX (86-21) 61159899 \* [sgs.china@sgs.com](mailto:sgs.china@sgs.com)

Member of the SGS Group (SGS SA)



Barrage 107 • B-8793 Sint-Eloois-Vijve (Waregem)  
+32 (0)9 210 50 50 • +32 (0)3 666 27 98  
[info@fps.be](mailto:info@fps.be) • [info@multiproducts.be](mailto:info@multiproducts.be) • [www.fps-multiproducts.be](http://www.fps-multiproducts.be)

Registratie F.A.V.V. : VE-nr 2.239.072.180



**22.LPE.C30.090.35**

**GANT LDPE**

**L: 90 CM**

**CERTIFICAT**



**Test Report**

No. SHAHG2111947801

Date: 18 Jun 2021

Page 3 of 5

Test Item(s)	Limit	001
Test media	-	DW
Test time (hr(s))	-	2
Temperature(°C)	-	70
Sensorial examination odour (Point scale)	2.5	0
Sensorial examination taste (Point scale)	2.5	0
<b>Conclusion</b>		<b>PASS</b>

Notes :

- Scale evaluation:  
 0 – no perceptible difference  
 1 – just perceptible difference  
 2 – slight difference  
 3 – marked difference  
 4 – strong difference  
 DW= Distilled water

**(EU) No 10/2011 and its amendment (EU) 2020/1245 Regulation -Specific migration of heavy metal**

Test Method : With reference to EN13130-1:2004, analysis was performed by ICP-OES and ICP-MS.

**Sample 001**

Simulant Used : 3% Acetic acid (W/V) aqueous solution  
 Test Condition : 70 °C 2,0 hr(s)

Test Item(s)	Max. Permissible Limit	Unit	MDL	Test result
Migration times	-	-	-	First
Area/volume	-	dm³/kg	-	6.0
Arsenic(As)	ND	mg/kg	0.01	ND
Cadmium(Cd)	ND	mg/kg	0.002	ND
Chromium(Cr)	ND	mg/kg	0.01	ND
Mercury(Hg)	ND	mg/kg	0.01	ND
Lead(Pb)	ND	mg/kg	0.01	ND
Aluminium(Al)	1	mg/kg	0.1	ND
Barium(Ba)	1	mg/kg	0.25	ND
Cobalt(Co)	0,05	mg/kg	0.01	ND
Copper(Cu)	5	mg/kg	0.25	ND



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed on leaf, available on request or accessible at <http://www.sgs.com/sgs/terms-and-conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/terms-and-conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information compiled hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.  
 Attention: To check the authenticity of testing inspection report & certificate, please contact us at telephone: (86-755) 8397 5443, or email: [CN.Doccheck@sgs.com](mailto:CN.Doccheck@sgs.com)  
 3<sup>rd</sup> Building, No. 889 Yishan Road Xuhui District, Shanghai China 200233 TEL (86-21) 61402553 FAX (86-21) 64853679 [www.sgsgroup.com.cn](http://www.sgsgroup.com.cn)  
 中国·上海·徐汇区宜山路889号3号楼 邮编: 200233 TEL (86-21) 61402594 FAX (86-21) 61159899 [sgs.china@sgs.com](mailto:sgs.china@sgs.com)

Member of the SGS Group (SGS SA)



Barrage 107 • B-8793 Sint-Eloois-Vijve (Waregem)  
 +32 (0)9 210 50 50 • +32 (0)3 666 27 98  
[info@fps.be](mailto:info@fps.be) • [info@multiproducts.be](mailto:info@multiproducts.be) • [www.fps-multiproducts.be](http://www.fps-multiproducts.be)



Registratie F.A.V.V. : VE-nr 2.239.072.180

**22.LPE.C30.090.35**

**GANT LDPE**

**L: 90 CM**

**CERTIFICAT**



**Test Report**

No. SHAHG2111947801

Date: 18 Jun 2021

Page 4 of 5

Iron(Fe)	48	mg/kg	5	ND
Lithium(Li)	0,6	mg/kg	0,1	ND
Manganese(Mn)	0,6	mg/kg	0,1	ND
Zinc(Zn)	5	mg/kg	0,5	ND
Nickel(Ni)	0,02	mg/kg	0,01	ND
Antimony(Sb)	0,04	mg/kg	0,01	ND
Europlium (Eu)	-	mg/kg	0,025	ND
Gadolinium(Gd)	-	mg/kg	0,025	ND
Lanthanum(La)	-	mg/kg	0,025	ND
Terbium(Tb)	-	mg/kg	0,025	ND
Europlium (Eu)+ Gadolinium(Gd)+ Lanthanum(La)+ Terbium(Tb)	0,05	mg/kg	-	ND

**Conclusion**

**PASS**

Notes :

(1) Test condition & simulant were specified by client.

**(EU) No 10/2011 and its amendment (EU) 2020/1245 Regulation -Specific migration of primary aromatic amine (total)**

Test Method : With reference to EN 13130-1: 2004, analysis was performed by UV-Vis.

**Sample 001**

Simulant Used : 3% Acetic acid (W/V) aqueous solution

Test Condition : 70 °C 2.0 hr(s)

Test Item(s)	Max. Permissible Limit	Unit	MDL	Test result
Migration times	-	-	-	First
Area/volume	-	dm <sup>2</sup> /kg	-	6.0
Specific migration of primary aromatic amine	0,01	mg/kg	0,002	ND

**Conclusion**

**PASS**

Notes :

(1) Test condition & simulant were specified by client.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed on leaflet, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues outlined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.  
**Attention:** to check the authenticity of testing inspection report & certificate, please contact us at telephone: (86-755) 8397 1443, or email: [CN\\_DocCheck@sgs.com](mailto:CN_DocCheck@sgs.com)  
 3<sup>rd</sup> Building No. 889 Nishan Road Kufei District, Shanghai China 200233 TEL (86-21) 61402553 FAX (86-21) 64053679 www.sgs.com.cn  
 中国·上海·徐汇区宜山路889号3号楼 邮编: 200233 TEL (86-21) 61402594 FAX (86-21) 61158899 e: [sgs.china@sgs.com](mailto:sgs.china@sgs.com)

Member of the SGS Group (SGS SA)



Barrage 107 • B-8793 Sint-Eloois-Vijve (Waregem)  
 +32 (0)9 210 50 50 • +32 (0)3 666 27 98  
 info@fps.be • info@multiproducts.be • www.fps-multiproducts.be



Registratie F.A.V.V. : VE-nr 2.239.072.180

22.LPE.C30.090.35

GANT LDPE

L: 90 CM

CERTIFICAT



Test Report

No. SHAHG2111947801

Date: 18 Jun 2021

Page 5 of 5

Sample photo:



SGS authenticates the photo on original report only

\*\*\* End of Report \*\*\*



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/for/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its inspection only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Attention - to check the authenticity of testing inspection report & certificate, please contact us at telephone: (86-755) 8387 1443, or email: CN\_Docscheck@sgs.com

13 Building, No. 889 Nian Road, Xuhui District, Shanghai, China 200233 TEL (86-21) 61402593 FAX (86-21) 64953679 www.sgs.com.cn  
中国·上海·徐汇区宜山路889号3号楼 邮编: 200233 TEL (86-21) 61402594 FAX (86-21) 61150899 e: sgs.china@sgs.com

Member of the SGS Group (SGS SA)



Barrage 107 • B-8793 Sint-Eloois-Vijve (Waregem)  
+32 (0)9 210 50 50 • +32 (0)3 666 27 98  
info@fps.be • info@multiproducts.be • www.fps-multiproducts.be

Registratie F.A.V.V. : VE-nr 2.239.072.180

